
DOKUZ EYLUL UNIVERSITY 

GRADUATE SCHOOL OF NATURAL AND APPLIED 

SCIENCES 

 

 

 

 

 

 

TREATMENT OF REJECT WATER 

 

 

 

 

 

 

by 

Baran EMİROĞLU 

 

 

 

 

 

 

 

 

 

November, 2008 

İZMİR 

 



 

 

 

TREATMENT OF REJECT WATER 

 

 

 

 

 

 

A Thesis Submitted to the 

Graduate School of Natural and Applied Sciences of 

Dokuz Eylül University 

In Partial Fulfillment of the Requirements for 

the Degree of Master of Science in Environmental Engineering, Environmental 

Technology Program 
 

 

 

 

 

by 

Baran EMİROĞLU 

 

 

 

 

 

November, 2008 

İZMİR 

 



                                                                                                                                  
[...]
oxidation. At this stage the biomass in the effluent was not returned to the reactor. 

Due to the possible influence of the biomass on the Anammox  process, since any 

slight accumulation of sludge from the influent reactor could negatively affect the 

Anammox process. The reason for the negative effect is that, the net production of 

Anammox cells is low and accumulation of the influent biomass would dilute the 

Anammox process significantly (Van Dongen et al., 2001). 

 

The 1.8L gas-lift reactor used was supplied with synthetic wastewater with no 

biomass retention in the reactor. Synthetic wastewater was added at the top of the 

reactor. Gas was sparged from the bottom of the reactor at a maximum gas flow of 

200 ml/ min for fluidisation of the biomass. The compressed air comprised 95% Ar 

and 5% of CO2 supplied for sparging and maintaining a constant anoxic pH at 7. 

When oxygen-limited conditions were needed, Ar, CO2 mixed with air, or solely air 

was used. Oxygen concentration was controlled by manual variation of the air  

supplied. Very good nitrogen conversion and elimination rates were obtained using 

the gas-lift reactor at 8.9 kg N/ (m3.d) for the Anammox process and 1.5 kg N/(m3.d) 

for the CANON stage. Limitations found during the study were the oxygen transfer 

from gas to liquid and the amount of biomass needed. However the CANON-

Anammox proved to be suitable for treating reject water with high nitrogen 

concentration with no carbon addition and limited oxygen supply in a single reactor. 

It remains to be seen how the gas lift will perform with real wastewater, but this 

could be difficult run on long-term basis due to the slow growth of the bacteria. 

Moreover when the two processes run in the same reactor maintaining a constant 

ratio for nitrite to ammonium may present problems. 

 

 

 

 

 

 



                                                                                                                                  

 
 

29 

2.2.2.7 The Single Reactor High Activity Ammonia Removal Over Nitrite 
(SHARON) Process 

 

The SHARON process described in detailed by Hellinga et al., (1998) is a novel 

treatment process developed in the mid 90s. It was the first successful technique at 

which nitrification/denitrification with nitrite as intermediate under stable process 

conditions were achieved. The process distinguishes itself from other biological 

reject water treatment methods by the complete absence of sludge retention. The 

SHARON process was developed to treat reject water of high ammonium 

concentration by taking advantage of its specific temperature and composition all in a 

single reactor. Following is a description of the process. The completely stirred 

reactor was operated in cycles of 2 hours, 80 minutes aerobic and 40 minutes anoxic. 

Hydraulic residence time (HRT) was used to control sludge residence time (SRT) 

since there was no sludge  retention,  this allowed nitrite oxidisers to be washed out 

while ammonium oxidisers are retained in the reactor. 

 

Since nitrification involves the production of hydrogen ions, at 50% production 

these were neutralised by stripping CO2 formed from the bicarbonate present in the 

sludge digestion effluent. Alternating nitrification/denitrification further enhanced the 

control of pH. Methanol as COD source was used for the denitrification process 

because it 40-50% lower in cost than NaOH addition. The dependency of nitrification 

rate on temperature was very high at 30 to 40oC, which was most appropriate 

considering the temperature of effluent anaerobic digester was also high. 

 

At these very high temperatures NO2 oxidising bacteria grow slower than 

ammonium oxidisers, thus preventing nitrite oxidation. Thus, in a system without 

sludge retention and SRT=HRT it is possible to limit the SRT in a way that 

ammonium is oxidised rather than nitrite (Hellinga et al., 1998). However at a full-

scale operation plant in Rotterdam Dokhaven WWTP, nitritation stability was 

difficult to achieve since the seeding material had an aerobic retention time greater 

than one day therefore allowing the growth of nitrite oxidisers (Van Kempen et al., 

2001). 

 



                                                                                                                                  

 
 

30 

 

 

 

         Figure 2.13 Sharon process scheme (Department of environmental protection, 2002) 

 

 

 

 
Figure 2.14 Sharon reactor scheme (Department of environmental protection, 2002) 

 



                                                                                                                                  

 
 

31 

Figure 2.15   The SHARON plant in Utrecht (Grontmij Water & Reststoffen, 2004) 

 

2.2.2.8 The SHARON-Anammox Process 

 

The SHARON process, which operates by partial nitritation of ammonium under  

high temperature without sludge retention is used in combination with the Anammox 

process (van Dongen et al., 2001). SHARON-Anammox processes a CSRT and SBR 

of a 2-stage reactor configuration. The Anammox process works under oxygen  

limitation without addition of a carbon source, for ammonium to be oxidized to 

nitrogen gas with nitrite as electron acceptor. The pilot scale study was influenced  

by the conclusions of Strous et  al., (1997), which investigated digester effluents   

with the Anammox process. The results showed that compounds in the digester 

effluent did not negatively affect the Anammox sludge. The pH(7.0-8.5) and 

temperature (30-37 
oC) optimum for the process were well within the range of the 

values expected for digested effluents.The potential process configuration and 

expected removal efficiency is shown in Fig.2.16. The combination of the Anammox 

process and partial nitritation (SHARON) process has been tested on a laboratory 

scale and found to have 83% ammonium removal efficiency (Jetten et al., 1997). The 

SHARON reactor is operated without pH control with a total nitrogen load of about 

1.2 kg N/ (m3.d) and operated to the nitrite step. 

 



                                                                                                                                  

 
 

32 

The ammonium present in the digester sludge was converted at 53%, which is 

consisted with results from Jetten et al., (1999) on the ammonium concentration 

needed for the Anammox process. This achievement ensured a right ammonium-

nitrite mixture suitable for the Anammox stage. The effluent of the SHARON reactor 

is used an influent for the Anammox sequencing batch reactor. 

 

 

 
 

Figure 2.16 Schematic representation of the combined SHARON-Anammox process for the                  

removal of ammonium from sludge digestion effluents (Jetten et al., 2002) 

 

 

 

In the nitrite limited Anammox reactor all nitrite was removed, the surplus  

ammonium remained. One limitation to the process is the fact that any slight 

accumulation of sludge from the influent to the Anammox reactor could negatively  

influence the Anammox process. To prevent the accumulation of sludge in the 

Anammox reactor the effluent from the SHARON should pass through a filtration 

mechanism before entering the Anammox reactor. This will prevent  any  nitrifying  

bacteria from entering the influent to the Anammox to cause the disruption of the 

Anammox process. 



                                                                                                                                  

 
 

33 

2.2.2.9 Membrane-Assisted Bioreactor(MBR)  
 
 

The membrane-assisted bio-reactor (MBR) is a compact biological treatment unit 

which is able to treat this highly concentrated sludge reject waters. The activated 

sludge is coupled to a crossflow membrane filtration unit, assuring a complete 

retention of the biomass. In this way, nitrifying bacteria are optimally retained in the 

reactor. Further advantages are the possibilities to work at high biomass 

concentrations (concentrations up to 35 g SS/l are feasible) and at temperatures of 35 

to 40°C which is often the optimum for biological processes (Van Dijk and Roncken, 

1997). 

 

The use of an MBR should enable to remove Kjeldahl nitrogen (Kj.N) from 

sludge reject water at high loading rates.Control of the ammonia (NH3) and nitrous 

acid (HNO2) concentrations then becomes crucial for the maintenance of complete 

nitrification. Anthonisen et al. (1976) worked out a nitrification-tolerance graph 

which indicates, as a function of pH, the levels of NH4
+-N and of NO2

--N at which 

the nitritation (NH4
+—>NO2

-) and the nitratation (NO2
-—>NO3

-) are inhibited.There 

are several factors responsible for the accumulation of the nitrite ion but many 

authors stress the key role played by the ammonia, which may be the result of a 

combination of several factors, such as the initial total (NH3 + NH4
-) concentration, 

the pH and the temperature (Abeling and Seyfried, 1992; Balmelle et al., 1992; Turk 

and Mavinic, 1989; Verstraete et al., 1977). Nitrogen removal through nitrification-

denitrification can be achieved via the nitrite pathway (NH4—>NO2—>N2) or the 

nitrate pathway (NH4
+—>NO2

-—> NO3
-—>NO2

-—>N2). The nitrite pathway results 

in a 25% reduction of the oxygen requirements for nitrification and a 40% reduction 

of the COD requirements for denitrification (Turk and Mavinic, 1987). One of the 

means to favor the nitrite pathway is to inhibit the nitrite oxidizers by control of the 

ammonia concentration.  

 

 

 

 



                                                                                                                                  

 
 

34 

 

Figure 2.17  Flow sheet of the membrane-assisted bioreactor (Ghyoot, et. al, 1997) 

 

 



                                                                                                                                  

 
 

35 

 

CHAPTER THREE –EXPERIMENTAL STUDIES 

 
 
3.1 Experimental Procedure 

 

The main objective of this study was to investigate the characteristics of the 

reject water obtained from municipal wastewater treatment plant dewatering 

facilities, and disposal alternatives. In this context, characterization study was 

achived as first. Physical, chemical and biological properties of reject water 

samples were investigated. Then, the parameters exceeding the limits were 

determined; and finally treatability studies (i.e. chemical stabilization) were 

performed as a separate treatment alternative. 

 

 

3.1.1 Characterization Study 
 
 

Characterization studies were carried out with reject water obtained from 

dewatering units of the municipal treatment plants. Reject water samples were taken 

from the outlet of the dewatering units (i.e. mechanical dewatering units - belt press) 

of the plants and kept at 4 oC during the experiments. The pH, temperature, salinity, 

chlorine, solids content (suspended solids), organic matter (COD), total nitrogen, 

ammonium nitrogen, nitrate nitrogen, total phosphorus, boron, sulphate, potassium, 

iron, magnesium, sodium, calsium, iron, manganese as well as heavy metals (Cu, Zn, 

Cd, Cr, Pb, Ni, Pb) were measured to determine the physical and chemical properties 

of the sludge samples. Besides, fecal and total coliforms were measured within the 

characterisation study content. 

 

Examples are taken from two different municipal wastewater treatment plants. 

The first plant consists of coarse screen, fine screen, aerated grit removal chamber, 

anaerobic tank, aeration tank, final sedimantiton tank and mechanical dewatering 

units, and the design capacity is 21600 m3/day wastewater (GWWTP). The second 



                                                                                                                                  

 
 

36 

plant is also designed according to the extended aerated activated sludge system with 

a capacity of 21600 m3/day wastewater (HWWTP). 

 

As it stated in Table 3.1, the samples are taken from the inlet and outlet of the belt 

press. The samples from the outlet of the belt press are reject water, and they are 

used in the characterization and treatability studies. In addition, the samples taken 

from the inlet of the belt pres is used to evaluate the effect of the dewatering units.  

 

 
Table 3.1 The sampling characteristics of the study (sample sources, sampling points, sampling date)  

 

Sample No Unit Wastewater Treatment Plant Date 
Belt Pres (inlet) Sample 1 
Belt Pres(outlet) 

HWWTP 13.03.2007 

Belt Pres (inlet) Sample 2 
Belt Pres(outlet) 

HWWTP 27.03.2007 

Belt Pres (inlet) Sample 3 
Belt Pres(outlet) 

HWWTP 29.05.2007 

Sample 4 Belt Pres(outlet) HWWTP 22.02.2008 
Sample 5 Belt Pres(outlet) HWWTP 18.03.2008 

Belt Pres (inlet) Sample 6 
Belt Pres(outlet) 

GWWTP 11.04.2007 

Belt Pres (inlet) Sample 7 
Belt Pres(outlet) 

GWWTP 10.05.2007 

 
 
 

3.1.1.1 Analytical Methods 
 

In this study, all parameters were analysed according to Standard Methods 

(APHA, AWWA, WEF, 1992). The methods used in the measurements are given 

together with the equipments used in the analysis in Table 3.2. 

 

 

 

 

 

 

 



                                                                                                                                  

 
 

37 

Table 3.2 Measurement methods and equipments used in the experimental studies 

 
Parameter                           Method                                     Equipment 

pH Glass electrode pH meter 

Temperature Glass electrode pH meter 

Salinity Electrical conductivity Conductivity instrument  

Chlorine Arjantometric Burette 

Suspended solids Gravimetric Drying oven 

Total phosphorus Colorimetric Spectrophotometer 

Total nitrogen, Colorimetric Spectrophotometer 

Ammonium nitrogen Colorimetric Spectrophotometer 

Nitrate nitrogen Colorimetric Spectrophotometer 

Phosphate phosphorus                  Colorimetric Spectrophotometer 

COD Dichromate reflux Burette 

Boron Curcumine Spectrophotometer 

Sulphate Gravimetric Muffle oven 

Calcium EDTA titrimetric Burette 

Magnesium EDTA titrimetric Burette 

Fecal coliform Membrane fitler technique 

Total coliform Membrane fitler technique 

Cadmium Atomic absorbtion                               Atomic abs. spectrometer 

Chrome Atomic absorbtion                               Atomic abs. spectrometer 

Copper Atomic absorbtion                               Atomic abs. spectrometer 

Iron Atomic absorbtion                               Atomic abs. spectrometer 

Manganese Atomic absorbtion                               Atomic abs. spectrometer 

Nickel Atomic absorbtion                               Atomic abs. spectrometer 

Lead Atomic absorbtion                               Atomic abs. spectrometer  

Zinc Atomic absorbtion                               Atomic abs. spectrometer 

 

 

3.1.1.1.1 Total Nitrogen. Total nitrogen analyses were made by Merck 

Spectroquant total nitrogen kit. Merck Spectroquant total nitrogen kit and 

spectrofotometer was used in the experiments. 

 



                                                                                                                                  

 
 

38 

3.1.1.1.2 Total Phosphorus. Total phosphorus analyses were made by Merck 

Spectroquant total phosphorus kit. Merck Spectroquant total phosphorus kit and 

spectrofotometer was used in the experiments. 

 
 

3.1.1.1.3  Chemical Oxygen Demand. Chemical oxygen demand were made 

according to Standard Methods for Water and Wastewater Examination procedure 

5220C by dichromate reflux method.  

 
 

3.1.1.1.4  Total Suspended Solids. Suspended solids are known as the solids that 

cannot be filtered and these solids are produced by drying the non-filtered part of the 

water sample in 103oC drying oven for 1 hour and cooling and weighting it in 

desiccator.These processes are made according to  2540 B-standard methods. 